— SEKACKA

I.M 41 ROZKRES

®
ade for garden




RaploR

made for garden

I.M 41 PARTLIST — SEKACKA

No | Obj. cislo NAZEV Spare Parts Name
31 | R41000031 | Sroub Screw

32 | R41000032 | pravy drzék osy kol Right Bracket

33 | R41000033 | ram kose Collectiongbag Solid Top
34 | R41000034 | potah kose Collectionbag

35 | R41000035 | Sroub Screw

36 | R41000036 matice Knob Locks

37 | R41000037 | spodni madlo Lower Steer

38 | R41000038 | lanko brzdy motoru Brake Cable Assey
39 | R41000039 Sroub madla Bolt

40 | R41000040 | drzak lanka startéru Rope Guide

41 | R41000041 horni madlo Upper Steer

42 | R41000042 | matice Nut

43 | R41000043 | potah horniho madla Foam Softgrip

44 | R41000044 | Sroub Bolt

45 | R41000045 | paka brzdy motoru Stop Lever

46 | R41000046 | motor Gascline Engine
47 | R41000047 | viko koSe Rear Discharge Cover
48 | R41000048 | pojistka osy kose Bocking Circle

49 | R41000049 | osa vika kose Shaft

50 | R41000050 | pruzina vika kose Spring

51 | R41000051 | levy drzék osy kol Left Bracket

No | Obj. éislo | NAZEV Spare Parts Name

1 | R41000001 | Sasi Deck

2 [ R41000002 | paka zdvihu Adjustment Pull Rod

3 [ R41000003 | drzék Frontboard

4 | R41000004 | poklice pfedniho kola | Front Wheel Cover

5 | R41000005 | $roub kola Screw

6 [ R41000006 | podlozka Washer

7 | R41000007 | loZisko Bearing

8 | R41000008 | Iévé pfedni kolo Left Front Wheel Assey
9 [ R41000009 | podlozka Washer

10 [ R41000010 | ¢ep Pin

11 | B54100011 | Pouzdro Bearing Cover

12 | R41000012 | naprava pfednich kol Front Wheel Shaft Assembly
13 | R41000013 | pruzina Spring

14 [ R41000014 | pravé pfedni kolo Right Front Wheel Assey
15 | R41000015 | klinek Key

16 | R41000016 | unaSed noze Blade Hub

17 | R41000017 niz Blade

18 | R41000018 | podlozka Washer

19 | R41000019 [ roub noze Blade Screw

20 | R41000020 | poklice zadniho kola Rear Wheel Cover

21 | R41000021 zadnf kolo Right Back Wheel Assey
22 | R41000022 | zadni kolo Right Back Wheel Assey
23 | R41000023 | Sroub Screw

24 | R41000024 | zadni osa kol Rear Wheel Assey

25 | R41000025 | paka zdvihu kompletni | Handle Assey

26 | R41000026 | Sroub Screw

27 | R41000027 | Sroub Bolt

28 | R41000028 | matka Locknut

29 | R41000029 | voditko osy kol Rear Shaft Fixing Nip
30 | R41000030 | matka Locknut




RuploR LM #1 rozkres - moToR




10 | R41001010 kolo Cast Iron Flywheel

11 | R41001011 podlozka Washer 6.4°18*1.6

12 | R41001012 roub Flange Bolt M6*12

13 | R41001013 ventilatorovy kryt Ventilator cover

14 | R41001014 tésnéni Ventilator Seal

15 | R41001015 Sroub Screw M3*6

16 | R41001016 podioZka Flexible Washer ¢3

17 | R41001017 ventilek Respirator Valve Spring Steel

18 | R41001018 olej.filtr Qil Filter

19 | R41001019 kryt Windshield

20 | R41001020 blok motoru

21 | R41001021 sponka hadicky Qil Tube Clip

22 | R41001022 hadicka Rocker Shaft Speed

23 | R41001023 podlozka Manganese Steel Sheet
6.2°15*0.5

24 | R41001024 vlozka Speed Shaft Seals

25 | R41001025 sponka hadicky Cotter Pin

26 | R41001026 drzak Control Board

27 | R41001027 tahlo Throttle Lever

28 | R41001028 pruzina Throttle Lever Spring

29 | R41001029 packa Rocker

39 | R41001039 $roub Flange Bolt M6*20
40 | R41001040 vitko nadrze Fuel tank cap

41 | R41001041 odvétrani vicka Sponge

42 | R41001042 tésnéni nadrze Seal Washer

43 | R41001043 nadrz Fuel Tank

44 | R41001044 drzak nadrze Fuel Tank Left Shelf
45 | R41001045 drzak Brake Assembly

46 | R41001046 zapalovani Igniter

47 | R41001047 tesnéni vélce Aluminum Cylinder Head Pad
48 | R41001048 pouzdro Pin 10*16

49 | R41001049 svicka Spark plug F7RTC
50 | R41001050 vyfukovy ventil Exhaust Valve

51 | R41001051 saci ventil Intake Valve

52 | R41001052 valec Cylinder

53 | R41001053 Sroub Bolt 6*80

54 | R41001054 tésnéni vyfuku Muffler Insulation Pad
55 | R41001055 vyfuk Muffler

56 | R41001056 kryt vyfuku Muffler Cap Assy

57 | R41001057 $roub Flange Bolt M6*15
58 | R41001058 viko Cylinder Head Cover
59 | R41001059 tésnéni vika Cylinder Head Gasket







